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SHENZHEN RUIXIN GLASSWARE CO., LTD 
ROOM 2109 HUAKAI BUILDING, NO.2121 SUNGANG EAST RD, LUOHU DISTRICT SHENZHEN CITY, CHINA 
 
  
The following sample(s) was / were submitted and identified on behalf of the client as: 

Product Description : GLASS TUMBLER WITH PRINTING 

Style / Item No. : RXMK243 

P.O./ Ref No. : S10 

Manufacturer & Supplier : SHENZHEN RUIXIN GLASSWARE CO., LTD 

Country of Destination : UK 

Test Performed : Selected test(s) as requested by applicant 

Sample Receiving Date : Dec 09, 2009 

Test Performing Date : Dec 09, 2009 to Dec 14, 2009 

Test Result(s) : For further details, please refer to the following page(s) 

 

 

 

 

 

 

 

 

 

 

 

Signed for and on behalf of 
SGS-CSTC Co., Ltd. 
 
 

 
  
Sunny Sun 

Senior Engineer     
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1. Dishwasher Safety Test 
Test Method : As per the client’s requirement 

Test Sample : 3Pcs 

Control Sample : 1Piece 

Test Procedure : 1) Visually inspect the samples and record any cosmetic defects; 

2) Put the samples in the dishwasher; 

3) Fill the dishwasher soap holder with the powder detergent, close and lock the dishwasher 

as recommended in the operating instructions; 

4) Run the dishwasher for fifteen (15) cycles with 140°F (60°C) water at  “normal setting” for 

housewares. Each cycle includes soaking, washing and drying; 

5) Remove and visually examine each sample. 

Test Requirement 

 

: 

 

Pass means no cracking, chipping, crazing, breaking, disluster, discoloration, deformation or 

warping was found on the tested sample. 

Test Result : Pass 

 
Sample Photo: 

Sample as Received 

 

 
SGS authenticate the photo on original report only 

 
***End of Report*** 


